ASSEMBLY INSTRUCTIONS




PART LIST

HARDWARE LIST

Label| Picture Description Qty |Label | Picture Description Qty
1 Bolt M8x20 |14 | 6 ) Nut M8 6
2 Bolt M8x40 (12| 7 e Nut M6 4
3 Bot Mexte (12| 10| (O | FoamPad | Q
4 L Boit Mex35 | 4 | 11 @ Siﬁtffﬂgg 6

@, Bolt M8x20 Foam Pad
o,
TOOL LIST
Label Picture Description Qty
8 Q Allen key M5 M6 2
9 @//’9 Spanner M10 M12 1
1 2 % Spanner M13 1




Step 1

6PCS

Bolt M8x40

6PCS|2

11

P

Gas liftting

plastic ca

®

Allen key M6

8PCS

1

o

Bolt M8x20

S

Allen key M6

8




1PCS

S

2PCS |K

J

ction Plate|Footboard Plate

6PCS |8
L4

Bolt M8x20 Allen key M6

Conne

1

4PCS |8

g

5

Bolt M8x20 | Allen key M5




3  8PCS|l4  4PCS
g o

Bolt M6x16 Bolt M6x35
7 4PCS|8
e <

Nut M6 Allen key M5

g
Bolt M6x16

8

S

Allen key M5




6PCS

e

Nut M8

7

L R )
i 2
S
=

17PCS

&

Double Plastic cap

CORRECT INSTALLATION OF
WOOD SLATS ON BED BASE

..............

6PCS| 6

L

Bolt M8x40

2

8

S

Allen key M6 | Spanner M12

34PCS|M

7~

L

Wood slat

34PCS

S

Single plastic cap

N

CORRECT

WRONG




Step 9

Step 10

2PCS

2PCS
Mattress stopper

R

1PCS |Q

S

Puller




10 9PCS

o

Foam Pad

18PCS

13

S
Foam Pad




T

2PCS

Step 13

Step 14




